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usuario1
Cuadro de texto
QJ101108


S530VHY-X (GT, G Handle) spare parts list (2012-01-16)

Ji5 TR LA £ G Kt RS Unit Price
Part No | Material Code Drawing Code Description in Chinese Description in English QTY Material usd
1 | G1M3-2100-000/QJ101108 D-002-216-00 ER HEWRTF B E type self-propelled lever 1 Q235 B I 1,59
2 | G4R2-0100-000/QJ101108 R QAR Form pipe 1 NBR/PVC JHHS510 0,55
3 | G6M2-0100-000/QJ101108 | D4-2C-001-000 G F3LT-(AL480) G Type Upper Handle 1 Q23545 4% BT 53
4 | G1IM3-1900-000/QJ101108 D-002-210-05 ERUE K IRTF E type stop lever 1 Q235 B I 1,89
5 | G7TM1-0900-000/QJ101108 ST4.2*14 RSP R Sk 1 BOlg AT screws 7 | ArHBAIB.8YL MR | B bRHEN 0,55
6 | G7M1-0600-000/QJ101108| D5-1A-009-000 T BK £ JE JRE Left pedestal for front drive 1 Q335/2.0 Pk 0,47
7 12002B/QJ101108 GB6187.1 A R AT SRR (R D Flange Face Lock nut M6 3 M6 FRAELE: 0,08
8 | G6M5-0400-000/QJ101108| DA4-5B-202-000 T JREA £ (BR AR Short Washer for Blade Adapter 1 Q235 i JHAL480L 0,32
9 | G1M2-0800-000/QJ101108 D-002-215-00 Hen Rope Guide 1 Q235 S510 0,19
10 | G1M5-0100-000/QJ101108 D-002-402-01 R Long Key for Crankshaft 1 45¢# S510 0,045
11 15010W/QJ101108 GB/97.1 P Flat Washer 2 ©6.4Xp12X1.6 bR 0,005
12 12017W/QJ101108 GBIT923 R Cap type NUT 2 M6/8.84 B 0,2
13 | G6M3-0501-000/0J101108 | D4-3A-013-000 | ik F15E M4 (AL4BOV-x)-G T | Brake and Se'f'p\'/f;_pgq_‘;d Cable(AL48OV) | BT 2,27
14 11016w/QJ101108 GB/T5789-1986 Vayi P eIy Flange Face Lock nut M6 1 M6x35/8.8% S510 0,08
15 | G7M2-0202-000/QJ101108| D5-2B-003-001 FRIT T F type lower handrail 1 Q2355 4 B 1,89
16 15003W/QJ101108 GBIT97.1 S Flat Washer 6 |Q235/08.4xP16x1.6 S510 0,005
17 | G1P2-0300-000/QJ101108 D-002-212-01 = B e Triangle knob 4 PP S510 0,57
18 12004W/QJ101108 GB6170-2000 1A R BE 1 type Hex Nut M8 4 M8/8.84% S510 0,02
19 | G1P2-0200-000/QJ101108 D-002-214-00 G TS Fastener 1 ABS S510 0,15
20 11100W/QJ101108 R ] 3k 7 S0 Carriage Bolt M8X32 2 M8x32/8.8%% BT 0,034
21 | G7M2-0600-000/QJ101108 | D5-2A-004-000 A T heterotype bolt M8X45 4 M8x45/8.8%% B 0,04
22 | G4P2-0000-000/QJ101108 D2-2A-102-000 Tk Plug 2 PP S510 0,02
23 | G7P1-0100-000/QJ101108 D5-1A-007-000 SR Mulching Plug 1 ABS B 227
24 | G7P1-0900-000/QJ101108 | D5-1A-201-000 JEHIER (FFIED Rear Baffle 1 PP S460 473
25 | G6R1-0000-000/QJ101108 | D4-1A-008-000 KB R B (AL4BO) Plastic Dustproof pedestal 1 NBR 0,53
26 | G6M1-0600-000/QJ101108 D4-1A-010-000 KB 2R MU AR Plastic Dustproof Board 1 Q235 0,91
27 | G1P7-2300-000/QJ101108 D-002-811-00 CRILISFHE 1R C type 11" wheel Assy 2 i S510 6,81
28 12010W/QJ101108 GB/T6187.1 A R T A TH BN SRR R Flange Face Lock nut M8 4 M8/8.8% LRERES 0,09
29 | G1P7-2500-000/QJ101108 D-002-811-02 CHRILL A Outside Cover for C type 11"wheel hub| 2 PP ii FHS510 0,56
30 | G6M7-0200-000/QJ101108 | D4-7A-004-000 R8-2R Sk R8-2RS bearing 8 | ¢12.65x¢28.6x8 AL480V 0,34
31 | G1P7-2900-000/QJ101108 D-002-811-01 CHRILI BN Inner Cover for C Type 11" Wheel Hub | 2 PP S510 0,53
32 19003B/QJ101108 GB894.1-1986 o FH o P Flexible washer 6 ¢12 i FH S510/45HEA): 0,04
33 | G1IM7-1900-000/QJ101108 D-002-313-00 FE S Ratchet washer 4 B/ I 0,21
34 | G1M7-5503-000/QJ101108 D-002-813-01 BREEE 22 Ratchet Wheel Left 1 Fe-Cu-C B/ I 1,81
35 | G1M7-2301-000/QJ101108 D-002-310-02 Y Pin 6 45# B 0,038
36 | G6M7-0901-000/QJ101108 GTHE#41E GT transmission assy 1 B 29,76
37 | G6M7-0801-000/QJ101108 | D4-7A-006-001 EREz0A Self-propelled spring 1 65Mn Hran/H5 0,011
38 | G1M7-5603-000/QJ101108 D-002-814-01 HER Ratchet Wheel Right 1 Fe-Cu-C B I 1,81
39 1A002B/QJ101108 GB11544-1997 V-2 V type belt 1 P £ 750mm B 1,28
40 | V200-0009-000/QJ101108 V2-00-000-011 T675¢ L T675 Engine 1 iR /
41 | G6M4-0001-000/QJ101108 | D4-4A-002-001 TG Spring for Rear Discharge Cover 1| BREIREN265M i JAL480L 0,18
42 | G6P4-0000-000/QJ101108 D4-4A-001-000 Je R Rear Discharge Cover 1 PP i JHAL480L 2,95
43 [ G7M1-6000-000/QJ101108 D5-1A-017-000 i Shaft for Rear Discharge Cover 1 Q235 B 0,38
44 | G7P1-0700-000/QJ101108 | D5-8A-002-000 MHES HER deflector cover 1 PP B 1,33
45 | G7P1-0600-000/QJ101108 D5-8A-001-000 MHER 5 Mulching cover 1 PP B 0,83
46 G2M10600000/QJ101108 M-001-004-01 EEL TR Mulch Spring 1 T 22 RN M510 0,32
47 | G7TM1-2000-000/QJ101108| D5-8A-003-000 MHE S HER Bracket Press Board 1 Q235 B 0,27
48 12008W/QJ101108 GB/T6182 11 B4 Wk /N # Bl R R B Il type non-metallic Hex lock nuts 5 M5/8.82) LRERES 0,01
49 | G7TM1-3000-000/QJ101108 | D5-8A-004-000 s Mulch Shaft 1 Q235 Bk 0,15
50 11018W/QJ101108 GBIT5789-1986 INFIVE L T2 Hex Flange Face Bolt M5X10 2 M5X10/8.8% M510 0,02
51 | G7P6-0200-000/QJ101108 D5-6A-004-000 LEERL] Height adjust handle 1 PP B 0,57
52 | G7TM2-0400-000/QJ101108 | D5-2A-002-000 A right bracket 1 Q235 B 1,82
53 G7M1-0500-000/QJ10108 D5-1A-005-000 S AT AR right plate for rear drive 1 Q235/2.0 B 0,27
54 1E005/QJ101108 GB/T1092 O%! O type washer 1 ¢11.2X¢2.65 B 0,038
55 | G7P1-0500-000/QJ101108 | D5-1A-013-000 ek Inlet tube 1 PP Bk 0,11
56 12018W/QJ101108 GB/6174 ARSI B) Big Nut for nozzle 1 M12X1.25 B 0,036
57 | G7P1-0200-000/QJ101108 | D5-1A-008-000 Eaa- oY Plug 1 PVC Bk 0,06
58 | G7M1-4010-000/QJ101108| D5-1A-300-001 21 5T AR R A S (R 21" deck with side discharge 1 ST16/1.8mm B 43,56
59 11019W/QJ101108 GB/T5787-1986 N FVE 2 T Hex Flange Face Bolt M10X25 3 M10x25/8.8%% S510 0,02
60 11086W/QJ101108 GB/T5789-2000 Vavi PRl s Hex Flange Face Bolt M5X30 3 M5X30/8.8%% Bt 0,16
61 G7P1-0400-000/QJ101108 D5-1A-012-000 J B JEC e Rear discharge cover pedestal 1 PP B 1,14
62 | G7P1-0300-000/QJ101108 D5-1A-011-001 I JE A T cover for front deck 1 ABS/3.0 B 3,22
63 | G7M1-0200-000/QJ101108 | D5-1A-003-000 JE R R i backboard pedestal 1 Q235 S510 0,45




GB/T6182

64 12005W/QJ101108 11 7R A 4 i i 7 )t X 0 R Il type non-metallic Hex lock nuts 14 M8 FRAELE 0,03
65 | G7P6-0100-000/QJ101108 D5-6A-003-000 ER L RS axle sleeve for self-propelled rear drive| 2 PP B 0,23
66 | G7M6-1000-000/QJ101108| D5-6B-100-001 S530VH [ i 3 I & Rear Drive Shaft Assy for Self-propelled| 1 A1 B 10,55
67 15004W/QJ101108 GB/T848-2002 NP Small Washer 6 |Q235/013xd20x1.5 S510 0,01
68 | S13D-0800-000/QJ101108 | S1-3D-501-000 WL W spring pin 1 65Mn i ST2100 0,06
69 | G7TM2-0300-000/QJ101108| D5-2A-001-000 ZEMIR left bracket 1 Q235 ik 1,63
70 11036W/QJ101108 GB/T14-1998 N[5l 3k g A Carriage Bolt M8x15 8 M8x15/8.9%% S510 0.02
71 | GTM1-0400-000/QJ101108 |  D5-1A-004-000 JE IR AL TR left plate for rear drive 1 Q235/2.0 Fikh 0,27
72 | GTM1-0300-000/QJ101108 ST6.3*14 SR ) Sk BT screws ST6.3*14 8 | WABMIB.8L MEE | BRI 0,05
73 | GTM6-0900-000/QJ101108 |  D5-6A-001-001 WA (R -GT Height Adjustment Pull Rod (GT) 1 Q235 i 2,22
74 | GAM6-0600-000/QJ101108 | D2-3E-201-001 e A% Ok Spring for Pull Rod 1 65Mn S460 0,43
75 | G7TM7-1200-000/QJ101108 D5-1A-016-000 R iR (25D Press board for belt cover L 1 Q235 Fe 0,25
76 | G7P1-0800-000/QJ101108 | D5-1A-006-000 Fe s Belt Cover 1 PP i 1,82
77 | G7TM7-1210-000/QJ101108 D5-1A-018-000 R iR D Press board for belt cover R 1 Q235 Fe 0,25
78 | G6P4-0400-000/QJ101108 D4-4C-002-000 R o AU ventilation board for bag cover 1 PP BT 0,23
79 | G1P4-2200-000/QJ101108 D-002-913-00 TR protective cap for handling 1 PP j#fHS510 0,23
80 | G6P4-0300-000/QJ101108 D4-4C-001-000 TOLYERI R4 I 36 70L Plastic Bag Cover 1 PP BT 6,06
81 | G6M4-0301-000/QJ101108| D4-4C-100-001 TOLBURLBEA 4 4 S frame Assy for 70L half- plastic Bag 1 B/ HH 2,27
82 | G6P4-0900-000/QJ101108 D4-4C-200-001 TOLFAF A48 Ak 70L Fabric Bag Assy 1 B I 7,89
83 | G1M5-1000-000/QJ101108 3-8-24UNF-2A 7N AL R A A Hex Flange Face Bolt A 1 20Cr/60mm S510 0,33
84 | G1M5-0300-000/QJ101108 D-002-405-00 VNP Blade Washer 1 65Mn S510 0,41
85 | G7TM5-0600-000/QJ101108 | D5-5A-003-000 S53071 1 GFD 530 Blade 1 40MnB b 6,72
86 | G7M5-0100-000/QJ101108| D5-5B-100-000 T JBE S5 B (BR AR Blade Adapter 1 Q235 B 2,46
87 | G1M7-2800-000/QJ101108 D-002-403-00 N Small Belt Wheel 1 HT150 Jif fi1S510V 1,098
88 | G1P7-3000-000/QJ101108 D-002-812-02 CHIBYAHE B i Outside Cover for C type 8"wheel hub | 2 PP S510 0,303
89 | G1P7-2800-000/QJ101108 D-002-812-00 CRIBYE |1 Mk C type 8" wheel Assy 2 RS S510 2,84
90 | G1P7-4500-000/QJ101108 D-002-812-06 BYHIHE N i Inner Cover for C Type 8" Wheel Hub | 2 PP ERLEER Y% 355 0,53
91 11099W/QJ101108 GB/T14-1998 FEN5 3k 5 Shigae Carriage Bolt M8X25 4 M8x25/8.8% S510 0,034
92 | G7M1-0801-000/QJ101108| D5-1B-100-001 AUPRBS AL Front bumper 1 Q235 B 2,58
93 | G7M6-0600-000/QJ10108 | D5-6C-100-000 o T IR A R Front drive assy 1 Q235 Sk 4,53
94 11089W/QJ101108 GB/T14 I ] 3k 7 S e Carriage Bolt M6X12 2 M6X12/8.8%% B 0,034
95 | G7TM1-0700-000/QJ101108 | D5-1A-010-000 HIRA JE R Right pedestal for front drive 1 Q335/2.0 ik 0,47






